}U LIS

GAN’VOQ«

2021/November 5374-800A-000



M 3 < U

Table of Contents

5332 816A ~'7’3~\7 DIFFERRENTIAL GEAR .......................................... 1
5332 822A 5—‘3\7?‘/‘7 ]\ DIFF SHIFT ................................................ 2
5367 805A }7'_1 CASE ............................................................ 3
5367 810A ﬁ“,{ 2 ?‘/‘\7 SECOND SHAFT .......................................... 4
5367 812A 52“/]’ 1 \‘/“7 FIRST SHAFT ............................................. 5
5367 817A 7‘1/_;‘: BRAKE ......................................................... 6
5367 821A ¢/7§~_ SHIFTER ...................................................... 7
5374 813A 777X}[/AXLE ......................................................... 8

CM2205 2021/November


http://www.canycom.jp/maintenance/parts/index.html

5332 816A 7 7 DIFFERRENTIAL GEAR

5332P 816A 000 01

8
R HaES =k Bt BERASH E
UEEE=E PART NAME.
No. PART No. Q’ty| DESCRIPTION |FROM ~ UP TO SERIALNo. [ REMARKS
1 | 7201 2607 000 [t S A SHAFT 1
2 | 53328162 000 TIr—= CASE 1
3 | 7201 2608 000 VLG SIMC 2
4 | 7201 2609 000 LD SIM D 2
5 | 53328164 000 NNV FY GEAR 2
6 | 53328165000 AN)LF Y GEAR 2
7 | 53328131 000 F¥ 50 GEAR 50 1
8 | K7120610 025 FRILE BOLT 6
9 | 07500062 090 VN BEARING 1
10 | 5332 8163 000 TITIUY DIFF FLANGE | 1
11| 07500069 080 VN BEARING 1
CM2205 1 2021/November




5332 822A 777 | DIFF SHIFT

#

5332P 822A 000 02

R HaES &% B~k WEASH £
LR PART NAME.
No. PART No. Q'ty| DESCRIPTION [FROM ~ UP TO SERIAL No. REMARKS

1 | 53328222 000 VI R— SHFTER 1
2 | 53328221 000 AR BOSS 1
3 | 08401014 246 FA I —) SEAL OIL 1 UE14 X 24 X 6
4 [ K7100108 016 FRILE BOLT 1 M8 X 16(77)
5 | 08300500 290 ovry O RING 1 S29(1 f# A)

CM2205 2 2021/November




5367 805A 77— A CASE

5367P 805A 000 01

R BRES =k Bt EAS E
UEEE=E PART NAME.
No. PART No. Q’ty| DESCRIPTION |FROM ~ UP TO SERIALNo. [ REMARKS
1 | 5367 8001 000 r—2A CASE 1
2 | 5367 8002 000 =2 CASE 1
3 | 0840 1030 508 F AT —)v OIL SEAL 2
4 [ 7410 1004 000 a5 IE Y CAP 1
5 | 08401014 246 FAIW—) SEAL OIL 1
6 | K814 0108 035 FRILE BOLT 6 M8 X 35(8T)
7 | K814 0108 060 FRILE BOLT 1 M8 X 60(8T)
8 | 08330001 000 DAV 1 M10 H
9 | K7120110012 FRILE BOLT 1 M10 X 12
10 | 0833 0000 800 VT Ty SEAL WASHER | 1
11| K7100108 016 FAILE 1 M8 X 16(77)
12| 05411108018 NAaAyEV PIN PARALLEL | 2
13 | K814 0108 050 FHRILE BOLT 1
CM2205 3 2021/November




5367 810A X1 2 3% SECOND SHAFT

5367P 810A 000 00

9

N
20,

2

(
8

R BERES =k Bt BERASH 2]
UEEE=E PART NAME.
No. PART No. Q’ty| DESCRIPTION |FROM ~ UP TO SERIALNo. [ REMARKS
1 | 07500062 040 VN BEARING 1
2 | 53328123 000 F¥ 39 GEAR 39 1
3 | 53328122000 FYv 45 GEAR 45 1
4 | 7202 2503 000 VLB SHIM 1
5 | 07500062 050 TV T BEARING 1
6 | 5321 8124 000 7I9F CLUTCH 1
7 | 53328125000 Fy 14 GEAR 14 1
8 | 5367 8121 000 ¥ T b SHAFT 1
9 | 0840 1025 408 F AT —)b OIL SEAL 1

CM2205 4 2021/November



5367 812A X1 1 ¥ 7% FIRST SHAFT

#

5367P 812A 000 00

/ 2
RH MaAES {E %k Bt IR =5
EBERB IR PART NAME.

No. PART No. Q'ty| DESCRIPTION [FROM ~ UP TO SERIAL No. REMARKS

1 | 0750 0062 040 7Y T BEARING 1

2 | 0750 0060 050 7Y T BEARING 1

3 | 5367 8201 000 FY 11-17 GEAR 11-17 1
CM2205 5 2021/November



5367 817A 7' L—F BRAKE

5367P 817A 000 00

R BRES &% B~k WEASH 5E
LR PART NAME.
No. PART No. Q'ty| DESCRIPTION [FROM ~ UP TO SERIAL No. REMARKS
1 | 7201 4061 000 TLU—FFI L DRUM 1
2 | K710 0608 020 FRILE BOLT 5 M8 X 20(77)
3 | F301 0106 000 Fv bk NUT 2
4 | 53328175000 J1N— COVER 1
5 | 53678172000 TL—F BRAKE 1
5-1 [ 7301 9901 000 Ya-TVRIA=VYG BRAKE SHOE 2
5-2 | 5367 8171 000 LN— LEVER 1
6 | 03500160 828 PW WASHER 1
CM2205 6 2021/November




5367 821A 27 % — SHIFTER

5367P 821A 000 00

N

4
R BRES &% B~k WEASH 5E
HEmANR PART NAME.
No. PART No. Q'ty| DESCRIPTION [FROM ~ UP TO SERIAL No. REMARKS
1 | 5367 8181 000 v 7 b SHAFT 1
2 | 5367 8022 000 TH—7 FORK 1
3 | 7305 3008 000 Y AINE SPRING 1
4 | 0800 0000 800 A=V BALL 1
5 | 53328214 000 LS— LEVER 1
CM2205 7 2021/November




5374 813A 77 7 A)V AXLE

5374P 813A 000 00

R BRES =k Bt BERASH E
UEEE=E PART NAME.
No. PART No. Q’ty| DESCRIPTION |FROM ~ UP TO SERIALNo. [ REMARKS
1 | 53478141000 v 7k SHAFT 1
2 | 53328133000 TIHY TR CLUTCH 1
3 | 53748143000 AT PIPE 1
4 | 5347 8142 000 ¥ 7k SHAFT 1
5 | 53748147 000 AT PIPE 1
6 [ 0750 0560 064 VN BEARING 2
7 | 07410005 500 cCvrs C RING 2
8 | K7120610 025 FRILE BOLT 8
9 | 53478136 000 NT HUB 2
10 | 03500171 640 PW WASHER Z 16X40X4.5
11| A3120101 621 FyvAFy b NUT 2
12 | 05200140 032 ¥y SPLIT PIN 2 4.0 X 32
13| 53328135000 FAIN—) SEAL 2
CM2205 8 2021/November



	5332 816A デフ DIFFERRENTIAL GEAR
	5332 822A デフシフト DIFF SHIFT
	5367 805A ケース CASE
	5367 810A ダイ２ジク SECOND SHAFT
	5367 812A ダイ１ジク FIRST SHAFT
	5367 817A ブレーキ BRAKE
	5367 821A シフター SHIFTER
	5374 813A アクスル AXLE

